6/17/2019 MAKITA SERVICE INFORMATION

Model No.4190D CORDLESS CUTTER 80MM

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html 1/4



6/17/2019 MAKITA SERVICE INFORMATION

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html 2/4



6/17/2019

Model No.4190D CORDLESS CUTTER 80MM

MAKITA SERVICE INFORMATION

Item Parts No. Description I/C Qty |New/Old| Opt.1 Opt. 2 Note
001-1 182025-7 HOUSING SET 1
D10 INC. 2,3,5
002-1 256085-6 PIN 4 1
003 163157-9 SET PLATE 1 *
003-1 342833-0 SET PLATE 0} 1
004D 1938894 BATTERY 9034 SET 1
005-1 182025-7 HOUSING SET 1
D10 INC. 1,2,3
008 929219-4 HE))%gOCKET HEAD BOLT 1
009 224177-9 OUTER FLANGE 28 1
010 911121-2 PAN HEAD SCREW M4X14 3
011 164872-8 BLADE CASE 1 *
011-1 165712-3 BLADE CASE < 1
012 153132-3 GEAR COMPLETE 1
013 214017-9 PLANE BEARING 5 1
014-1 651866-7 SWITCH V-5130E-092 1 *
014-2 651944-3 SWITCH DMC-1115-13 0} 1
015 232061-4 LEAF SPRING 1
016 911148-2 PAN HEAD SCREW M4X25 5
017 856034-9 NAME PLATE 4190D 1
018 421198-4 CAP 1
019-1 1341526 TANK ASS'Y 1
D10 INC. 18,20,21,26,60
020 163159-5 TANK HOLDER 1
021 911146-6 PAN HEAD SCREW M4X25 1
022 321512-3 METALLIC CAP 1
023 261056-0 RUBBER WASHER 12 1
024 411988-3 CAP 1
025 252064-2 HEX. NUT M12-14 1
026 911146-6 PAN HEAD SCREW M4X25 1
027-1 629574-8 DC MOTOR 9.6V 1 *
C10 |221867-5 SPUR GEAR 17 1 *
027-2 629197-2 DC MOTOR 0] 1
C10 [221867-5 SPUR GEAR 17 1
028 214019-5 PLANE BEARING 4 1
029 226053-3 GEAR COMPLETE 11-67 1
030 214019-5 PLANE BEARING 4 1
031 423070-6 PACKING 1
032 256625-0 PIN 5 1
033 231098-8 COMPRESSION SPRING 6 1
034 961011-9 STOP RING E-4 1
035 911101-8 PAN HEAD SCREW M4X6 1

Please order the parts with part number.

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html

Print Date 17/6/2019

3/4



6/17/2019

Model No.4190D CORDLESS CUTTER 80MM

MAKITA SERVICE INFORMATION

Item Parts No. Description I/C Qty |New/Old| Opt.1 Opt. 2 Note
036 1681891 COCK 1
037 343517-3 COCK HOLDER 1
038 323601-0 NUT 1
039 412079-3 VINYL TUBE 5 1
040 912222-9 |\CA(5?)[(J1N6TERSUNK HEAD SCREW 3
041-1 163345-8 BASE 1
042 253184-5 FLAT WASHER 5 1
043 922206-9 HIEE_);((.KS)OCKET HEAD BOLT 1
044 253184-5 FLAT WASHER 5 1
045 922206-9 u%;(ngCKET HEAD BOLT 1
054 414169-8 LOCK-OFF LEVER 1
055 414168-0 SWITCH LEVER 1
056 231390-2 COMPRESSION SPRING 3 1
057 643909-9 BATTERY HOLDER 1
060 343530-1 BAND B 1
400 783202-0 HEX. WRENCH 4 1
401D 792296-4 DIAMOND WHEEL 80 1 *
401-1D |B-21098 ‘|/3V]€1MI(E)’\II\ID WHEEL 85MM TIM < 1
402D 414938-7 BATTERY COVER 1

Please order the parts with part number.

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html

Print Date 17/6/2019

4/4



